
WASTE WATER Solutions

newsIndustry



2

Contents

Solutions for industries . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

New plant for sewer grit treatment with process water recycling . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

Oil grit treatment with HUBER technology in Daqing, China . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7

New machine to dewater fermentation residues in dry fermentation . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8
[...]
within the integrated aeration chamber were analysed
three times a week.

An overview of the analysis results in the form of biologi-
cal parameters is provided in the table below. Random
analysis of the effluent was performed to determine iron,
calcium, magnesium and hardness in order to obtain
information about the permeate reuse suitability.

Concept for full-scale implementation

After completion and evaluation of pilot testing, scale-up
to the real throughput of 400 m³/d began. Individual exist-
ing elements, such as the buffer tank and sludge treat-
ment system, were integrated in the final concept. The
existing biological wastewater treatment stage, however,
was abandoned in favour of the new MBR plant. This is
the new plant set-up:

➤ Mixing and balancing tank (MAB) with 250 m³ volume
(existing already)

➤ Dissolved air flotation plant designed for the
maximum flow of 60 m³/h with preceding chemical
precipitation and flocculation

➤ Biological treatment stage (nitrification) with 250 m³
volume

➤ Two VRM® 20/300 membrane filtration plants with 12.5
m³/h throughput capacity and 900 m² membrane
surface each

➤ 150 m³ permeate storage tank

The existing inlet storage tank has been equipped with a
stirrer and serves since to equalize the strongly varying
inflow from production. The flotation plant is fed from this
tank. The solids-free effluent from the dissolved air flota-
tion plant flows directly into the MBR system. A combined
stirrer and aeration system has been installed in a second
existing inlet storage tank, which could then be used as
the biological treatment stage of the MBR plant. The
height of both tanks was increased to create a higher
maximum tank volume. The biological sludge flows by
gravity from the aeration tank into the two filtration
chambers from where the sludge, without the filtrated
permeate, is returned to the biological system.

The VRM® membrane units have a membrane surface of
900 m² each. The discharged permeate is collected in the
former secondary clarifier and available for further use.

The existing pre-screening system and complete sludge
treatment system (for primary and secondary sludge)
have been retained unchanged. The new plant was com-

Inlet and outlet values and reduction rates of the VRM® 20/36 pilot plant

Unit COD BOD5 NH4-N NO2-N NO3-N PO4-P

Average inlet values [mg/l] 2810 700 10.18 1.03 4.36 19.08

Average permeate
values [mg/l] 154 12 0.73 0.28 7.28 8.01

Reduction [%] 94.5 98 92.9 72.9 n. b. 58.1

Unit Fe ll Fetotal Fe lll Ca Mg °dH

Average permeate
values [mg/l] 0.30 0.45 0.16 200 16.4 32.3



20

pletely integrated in the overall plant concept.

The technical implementation of the plant comprised two
steps. At first, the flotation plant with chemical treatment
stage as pre-treatment facility was installed. As an inte-
rim solution until MBR start-up, the virtually solids-free
flotation effluent was directly discharged into the local
sewer network. Already at that time, the effluent quality
achieved was far better than that achieved by the old
plant so that direct discharge to the municipal sewage
treatment plant was possible. This gave all parties invol-
ved sufficient time to install the second treatment stage:
rebuild the old buffer tank and install the MBR plant. The
membrane plant consists of two lines to have a redundant
system. Also other key components have been designed
as redundant units to ensure maximum plant availability.
The plant was put into operation in September 2008.

Operational experience

The new MBR plant has been in service for about 1.5
years. After an optimisation phase, that became necessa-
ry due to strongly varying inflows, the plant has very sta-
bly been operating to date, producing high-quality service
water for reuse in the production process. Special opera-
tional experience could be gained and incorporated as
plant improvements.

➤ Acidification of the wastewater within the mixing and
balancing tank was experienced in the course of plant
start-up. This acidification was caused by fractions of
coating products within the wastewater that contain
starch. The pH was regulated by adding strongly
alkaline production wastewater.

VRM® chamber Scouring air introduction into VRM® plant

Stirrer / disperser in bio-tank Biotank (left), mixing & balancing tank (right)



WASTE WATER Solutions

21

the inlet to the flotation and MBR plant, with peaks of
11,000 mg/l upstream of the flotation plant. On average,
the flotation plant achieves a COD reduction of 7,500 mg/l
to 3,500 mg/l, which is an average reduction rate of 53.3 %.

The MBR plant operates with an activated sludge concen-
tration of 9 g/l and reduces the COD to 170 mg/l on avera-
ge. The resulting reduction rate is 95 %. The BOD measu-
red in the permeate lies between 8 and 12 mg/l. These
measurements and reduction rates give proof of the
experience gained from the pilot tests.

Summary

It can clearly be concluded that plant operators benefit
from their investment. They benefit financially because
they save wastewater discharge fees due to the reduced
volumes discharged to the municipal sewer system. In
addition, they achieve an image improvement that fits
well in their philosophy. They have always placed great
value on sustainable and ecological operational concepts.
COD values of up to 11,000 mg/l are presently achieved in
the plant inlet. These can be reduced to below 200 mg/l in
the effluent from the MBR plant. As to the relevant iron
concentrations, similar results as in the pilot tests are
achieved. Other parameters are currently not determined
as they are irrelevant for both discharge and reuse.

Ralph Teckenberg
Business Unit Industry

➤ The precipitants and flocculants applied in the
chemical treatment stage of the flotation plant have
great impact on the performance and economic
efficiency of the overall plant. Sufficient time was
therefore taken to identify the type and amount of
precipitants and flocculants most suitable for Kaliko’s
specific wastewaters. Aluminium salt was used as
precipitant and anionic polymers as flocculants. The
consumption and costs of chemicals are meanwhile
lower than with the old plant.

➤ Through optimisation of the volume transfer between
the biological and filtration chamber the residence
time in the biological stage could be reduced with the
result of also reduced COD and BOD concentrations
within the permeate and longer intervals between
chemical purifications.

➤ Some of the colourants used for production could not
completely be removed and coloured the permeate.
Particularly red colourants have turned out to be
problematic. The coloured permeate cannot be
returned for reuse. Due to the high colour content of
approx. 20 m³/d the wastewater is separated into an
extra tank and treated in the chemical stage and
flotation system to a degree that allows its discharge
to the municipal disposal system.

The diagram below illustrates the COD reduction achie-
ved through flotation and the efficiency of degradation
provided by the MBR system. Even with the mixing and
balancing tank strong COD variations can be observed in

COD concentration development since January 2010

100000

10000

1000

100

10

CO
D
[m

g/
l]

Operation days

Flotation inlet

Flotation outlet

Flotation inlet

Flotation outlet

Permeate

Permeate

02. Jan 12. Jan 22. Jan 01. Feb 11. Feb 21. Feb 03. Mrz 13. Mrz 23. Mrz 02. Apr



22

Hans Kupfer & Sohn GmbH & Co.KG situated in Heils-
bronn, Bavaria is one of Germany’s biggest meet process-
ing companies. Since their previous own wastewater
treatment facilities were not longer capable of meeting
increased capacity and clarification requirements, the
company decided in 2006 to plan and pilot test a new
wastewater treatment plant with the support of Resch
engineering consultants and HUBER as equipment sup-
plier. They wanted the new concept to meet higher re-
quirements in terms of capacity and effluent quality, and
requested a system that provides state-of-the-art techno-
logy in terms of environmental compatibility.

After thorough evaluation of the pilot tests that were car-
ried out with the intensive support of HUBER, it was star-
ted to develop a most advanced wastewater treatment
system for up to 1,600 m³ wastewater per day (100 m³/h
max.). The new system, built in 2007 and successfully put
into operation in 2008, consists in a combination of
mechanical, physical-chemical and biological wastewater
treatment plus additional sludge treatment.

A HUBER RakeMax® screen size 6300/952 with 15 mm bar
spacing and two ROTAMAT® Rotary Drum Fine Screen Ro2
units size 1000 with 1 mm aperture and additional high
pressure cleaning, installed in parallel, represent the
mechanical core components of the preliminary treat-
ment stage and ensure the reliable separation of all
important solids loads. After intermediate buffer storage
the wastewater is to a high degree homogenized as it is
flowing into the following physical-chemical pretreatment
stage. This treatment step focuses on the best possible
separation of grease and suspended solids to achieve a
reduction of COD and BOD loads. A HUBER Dissolved Air
Flotation Plant HDF size 10 complete with a chemical
treatment is used in this stage. The HUBER VRM®

membrane plant for full biological wastewater treatment
is at the core of the sewage treatment plant, with three
VRM® ultrafiltration units size 30/400 being installed in
parallel beside the aeration tank. This plant provides a
total membrane surface of 7.200 m² for the most efficient
separation of liquids and solids, i.e. water and activated
sludge flocks. To meet the requirements of the requested

ROTAMAT® Rotary Drum Fine Screen Ro 2 installed next to
the HUBER Dissolved Air Flotation Plant HDF

Flooding of the HUBER VRM® membrane plant

KUPFER Heilsbronn – A complete wastewater treatment concept for
a meat processing company



WASTE WATER Solutions

23

ROTAMAT® Disc Thickener RoS 2S

principle of an overall wastewater treatment concept, a
ROTAMAT® Disc Thickener RoS2S size 1 with polymer tre-
atment was additionally installed to mechanically thicken
the excess sludge. The generated flotate sludge needs no
further treatment because it has been sufficiently prethi-
ckened by the highly efficient HUBER Dissolved Air Flota-
tion Plant.

The plant worked excellently with a high operating stabili-
ty very soon after plant start-up so that the predicted cla-
rification results could be achieved and the required
effluent standards for direct discharge met without prob-
lems.

The sludge thickener not only achieves excellent results
but also a significant reduction of the sludge volumes
generated so that disposal costs and capacities are mini-
mized. Furthermore, due to the improved solids content of
the sludge and high energetic content especially of the
flotate sludge, direct co-utilisation in an external biogas
plant is possible.

Related to the aspects of operating costs and environ-
mental compatibility of the entire system the possibility
to reuse the treated wastewater is of special importance.
The high quality of the membrane plant effluent permits
the treated water to be discharged into a separate service
water network and reused for cleaning, toilet flushing, irri-
gation of parks, vapour production, etc. to save resources.

In collaboration with KUPFER and their engineering con-
sultants we have been able to establish a reference pro-

Parameter Influent Effluent Reduction

COD - Chemical oxygen demand 1.600 mg/l 32.0 mg/l - 98.0 %

BOD - Biological oxygen demand 1.100 mg/l 3.3 mg/l - 99.7 %

Ntotal - Total nitrogen 70 mg/l (3.1 mg/l) - 95.5 %

NH4-N - Ammonium nitrogen 1.0 mg/l

NO2-N - Nitrite nitrogen 0.1 mg/l

NO3-N - Nitrate nitroge 2.0 mg/l

Ptotal - Total phosphorus 25 mg/l 0.2 mg/l - 99.2 %

ject in the field of modern, environment-orientated indus-
trial wastewater treatment that represents an overall tre-
atment concept including reuse options owing to the high
effluent quality that allows for direct discharge and provi-
ding for secondary sludge utilisation for biogas production
due to additional sludge thickening. The project certainly
contributed that Hans Kupfer und Sohn GmbH & Co.KG
were awarded the Bavarian Environmental Award 2009
donated by the Bavarian Landesstiftung foundation.

Andreas Böhm
Business Unit Industry



24

Europe's biggest pig slaughterhouse Danish Crown, Hor-
sens decided to build the probably most modern slaugh-
terhouse in Europe. In addition to the best state-of-the-art
production and slaughtering equipment the management
decided to invest also in the field of wastewater and slud-
ge treatment and install most advanced and high quality
technology, a complete mechanical and physical-chemi-
cal wastewater treatment plant supplied by HUBER SE.

The basic principle is not to combine the wastewater flo-
ws of different origin! The wastewater is therefore divided
into three individual flows:

➤ Flow No. 1 is produced in the packing and freezing
division (maximum flow: 35 l/s)

➤ Flow No. 2 is produced in the slaughtering and cutting
division (maximum flow: 94 l/s)

➤ Flow No. 3 comes from the truck washing stand
(maximum flow: 15 l/s)

Each of these flows is separately pre-clarified with a spe-
cific mechanical screen. Each screen design is adapted to
specifically meet the requirements of the individual
wastewater flow.

➤ Flow No.1 is treated with a ROTAMAT® Rotary Drum
Fine Screen Ro2, size 780, with 1 mm bar spacing.
The screen's main job is to remove packing material
residues that consist of paper and pieces of wood.

➤ Flow no. 2 is more problematic. Slaughterhouse
wastewater contains a lot of grease. Solids, such as
bristles, pieces of meat or even meat hooks may pass
or fall into the machines. The screens to be installed
therefore had to be very sturdy and offer a reliable
screen surface cleaning system. That is why the
ROTAMAT® Rotary Drum Fine Screen Ro2, size 1000,
1 mm bar spacing, with optional hot water cleaning
was selected. A main request from the customer was
to eliminate the need to disturb or even interrupt the
slaughtering processes when maintenance work has
to be carried out on the wastewater treatment plant.
That is why three screens were installed, so that the
main load can safely be handled with two screens and
the third screen used as a stand-by unit if and before
one screen is shut down.

➤ The flow No. 3 is dewatered by means of 2 ROTAMAT®

Micro Strainers Ro9, size 700, with 3 mm perforated
plate. High solids concentrations and at the same time
a low flow are characteristic for this wastewater flow.
Sawdust and hay are typical materials contained,
which the Micro Strainer must be able to handle. In
this project, a ROTAMAT® Rotary Drum Fine Screen
Ro2, size 2,780, with 1 mm bar spacing is installed
after each of the Micro Strainers. This additional
treatment step is required as also the wastewater
from the truck washing stand flows into the mixing
and regulation tank and thus into the flotation plant.

All wastewater flows flow into a mixing and regulation
tank (with approx. 800 m³ capacity) directly after having
been screened and without any further treatment. The
large storage capacity ensures a regular flow even in the
event of hydraulic and load peaks.

In the last step of the wastewater treatment process the
pre-clarified and homogenised wastewater is pumped into
three HUBER Dissolved Air Flotation Plants type HDF-7
with a hydraulic capacity of 80 m³/h each. (Qtotal = 240
m³/h) To increase the plant efficiency, FeCl3 and polymers
are added to the wastewater. Emulsified grease, blood
and very fine suspended material are then precipitated

HUBER products for Europe’s biggest slaughterhouse

Flotate sludge dewatering with two ROTAMAT® Screw
Press RoS 3/3 units with pipe reactor during installation



WASTE WATER Solutions

25

HUBER Dissolved Air Flotation Plant HDF 7 with chemical treatment stage and sludge tank

and flocculated and can be separated by flotation. The
chemicals are dosed in at several points in a pipe floccula-
tor with DN 150 diameter.

The flocculator is designed and dimensioned so as to
ensure reliable addition of the chemicals and a residence
time that is long enough to form stable flocks.

The flotation plants are dimensioned to ensure that two
units are able to handle the daily load. But a third redun-
dant flotation unit was installed to again guarantee the
high operational reliability and plant availability. In terms
of maintenance the slaughterhouse production is thus
completely decoupled from the wastewater treatment
process.

A big question of the Danish Crown responsibles was the
treatment of the produced flotate sludge. But HUBER
could provide a technically well-proven solution also for
this purpose: flotate sludge dewatering by means of a
ROTAMAT® Screw Press RoS3.

Maintenance requirements are low, which has a positive
effect on operating costs. Compared to belt filter presses
the screw press also reduces the cleaning requirements

as there are no filter belts, which might become blocked
due to the high amount of grease. This again minimises
operating and maintenance costs.

In summer 2005 both the slaughterhouse and wastewater
treatment line were put into operation. The results are
self-explanatory. The required effluent quality (COD, BOD,
SS, grease, etc.) was achieved right from the beginning.

The excellent technology supplied combined with the per-
fect project processing with our local partners Krueger
Denmark convinced the customer. He placed another
order for a flotation plant, which was installed in a big
Danish Crown plant in Blans in January 2007. Start-up of
this HUBER Disolved Air Flotation plant, with chemical
treatment stage and for 120 m³/h throughput, took place
in October of the same year. Due to our high quality
equipment we once again could convince the customer
and raise our good reputation.

Alexander Ghazinuri
Business Unit Industry



26

GZM Extraktionswerk AG is one of the biggest slaughte-
ring by-products processing companies in Switzerland
with 120,000 tons slaughtering waste and animal carcass
per year being processed to meat-and-bone meal and ani-
mal grease. The 600-700 m3 heavily polluted production
wastewater is pre-treated in the company’s own treat-
ment plant and has until recently been discharged to the
local municipal sewage treatment plant. But as high
nitrogen and suspended material loads repeatedly caused
problems and enormous costs, they decided to install
their own industrial wastewater treatment plant.

After a tough competition and intensive technical and
economic valuation Picatech-HUBER AG in Kriens, Switzer-
land received at the end of 2005 the order for two turnkey
ready membrane filtration plants VRM® 20/300 including
fully automatic electrical control.

Half a year later the installation of the concrete tanks was
completed so that the membrane units and mechanical

Leak control for VRM® bearing

equipment could be installed. The tanks were then filled
with clean water and the plant tested for leakage and per-
fect electrical function.

For plant start-up excess sludge from the WWTP Lyss was
filled into the aeration tanks, which were aerated intermit-
tently and fed with wastewater. After only one week the
elimination rates exceeded by far the expected values
and the effluent values were far below the required stan-
dards. More than 99 % of the nitrogen is eliminated.

The clarified wastewater meets the high EU standards for
bathing waters and is reused as service water in the pro-
duction process and on the wastewater treatment plant or
discharged into the river Alte Aare.

The energy demand of the VRM® membrane filtration
plant is only one third of the energy demand for waste-
water aeration, which is significantly less than that of
other membrane plants.

Johannes Schebesta
Picatech HUBER AG, Switzerland

VRM® Membrane Filtration Plant

Industrial wastewater treatment with HUBER Membrane Bioreactor
at GZM Extraktionswerk AG, Lyss, Switzerland



operational building

membrane filtration secondary aeration aeration tank

WASTE WATER Solutions

27

Membrane filtration chamber prior to start-up

Parameter Raw Wastewater Permeate Elimination

COD 5.000 mg/l 48 mg/l 99.0 %

BOD5 3.400 mg/l 4 mg/l 99.9 %

NH4-N 800 mg/l 0,2 mg/l 99.9 %

N tot 940 mg/l 8 mg/l 99.1 %

Suspended Solids 220 mg/l 0 mg/l 100 %

Schematic diagram of the Membrane Bioreactor



28

Successful HUBER overall concept for beverage industry

With a tradition of more than 180 years Jamnica is the big-
gest mineral water and soft drink producer in Croatia bott-
ling about 350 million litres of mineral water and non-
alcoholic beverages per year. In 1993 Jamnica became a
member of Agrokor Group and has since developed to one
of the most modern enterprises in the European beverage
industry due to its careful investment into the modernisa-
tion and development of its company. The company focu-
ses on the high quality of its products but also wants to
communicate its idea of environmental awareness to its
customers. In order to further improve the company’s
eco-friendly image, Jamnica developed a concept for the
treatment of the production wastewater in their Jana and
Jamnica factories. At Jana they bottle spring water and
produce soft drinks. Mineral water is produced and bott-
led at Jamnica. In cooperation with LOVECO, partner of

HUBER SE in Croatia for more than 15 years, an offer was
prepared for two turn-key plants. The scope of the offer
included the following machines of the HUBER program
that have well proven over many years:

➤ ROTAMAT® Micro Strainer Ro 9

➤ ROTAMAT® Rotary Drum Fine Screen Ro 2

➤ HUBER Dissolved Air Flotation Plant HDF

➤ ROTAMAT® Screw Conveyor Ro 8t

➤ ROTAMAT® Screw Press RoS 3Q

To meet the high requirements on effluent quality and
ensure the problem-free reuse of the treated water as ser-
vice water, the innovative HUBER VRM® membrane plant
was offered in addition. Owing to their extensive experi-
ence in the treatment of municipal and industrial waste-
water and reputable references HUBER could win the trust
of the decision makers and convince them with the well
prepared and detailed offer. The purchase contract for the
two wastewater treatment plants was signed at Zagreb at
the beginning of 2009. In the following phase of detailed
technical planning great accuracy was applied to create
construction and pipeline plans, building services plans,
wiring and cable diagrams. The work on site was predomi-
nantly carried out by local companies and coordinated
under the lead of LOVECO. The first plant erected was that
at Jana. It was successfully put into operation in spring
2010. The second part of the project at Jamnica is plan-
ned to be completed in the course of 2011. The major
part of the wastewater treated at Jana is production waste-
water and wash water from machine and pipeline clean-
ing but also sanitary wastewater is fed into the treatment
plant. The first section of the plant is so-called CIP waste-
water treatment. “Cleaning In Place“ means that surfaces
in contact with the medium are cleaned without the need
to dismount the machine. The CIP wastewater is delivered
from a pump station into two aerated mixing and balan-
cing tanks where the pH of the cleaning water is adjusted.
The pre-treated CIP wastewater, along with the process
and sanitary wastewater, is treated in the ROTAMAT®

Rotary Drum Fine Screen Ro 2, size 780 with 1 mm bar
Croatia’s biggest mineral water and soft drink producer



WASTE WATER Solutions

29

spacing. As the production wastewater shows strongly
varying inflows and concentrations, the wastewater is
passed through the mixing and balancing tank, which is
equipped with a stirrer and aeration system. As an option,
phosphate and nitrogen may be added to the mixing and
balancing tank to ensure perfect bacteria mass formation
in the following biological treatment stage in order to
obtain a balanced nutrient ratio.

The biological sludge is pumped from the aeration tank
into two membrane chambers. Each of these chambers is
equipped with a HUBER VRM® ultrafiltration membrane
plant, size 30/320. These membranes provide a total fil-
tration surface of 1,920 m³. Due to their fine pore width
of 38 nm not only sludge is physically separated from the
wastewater but also retained are virtually all bacteria and
germs. The permeate from the membrane plant is solids-
free and crystal-clear. After a four-week run-in phase

excellent COD effluent values of below 30 mg/l could be
achieved, which is a reduction in excess of 97%! Part of
the treated wastewater is reused as wash water for clea-
ning purposes and as wash water for the HUBER machi-
nes. The part of the effluent not reused can without pro-
blems be discharged to the receiving water course. The
excess sludge generated in the biological treatment stage
is discharged discontinuously into a storage tank with stir-
rer for sludge equalization to ensure constant feeding of
the ROTAMAT® Screw Press RoS 3Q, type 280. Prior to
being fed into the screw press the sludge is conditioned
with polymer to obtain a stable macrofloc that is very
easy to dewater. After detailed preparation of the offer
and thorough planning, successful supply, installation and
start-up performed by HUBER in cooperation with LOVE-
CO, the plant was “handed over” to the well instructed
and competent operating staff at Jana. The wastewater
treatment plant concept with well-proven HUBER machi-
nes and innovative membrane technology has been
implemented to the full satisfaction of the customer.
Owing to Jamnica’s far-sighted investment policy, they
substantially contribute to environmental protection and
communicate their idea of ecological awareness to their
employees and customers.

Elke Dambeck
Business Unit Industry

The goal is to reinforce the company’s eco-friendly image

Mixing and balancing tank, bio-tank and HUBER MBR system



30

Berglandmilch reg.Gen.m.b.H. is one of the biggest food
processing companies in Austria. After its fusion with
Landfrisch dairy about 1,050 employees process approxi-
mately 930 million kg milk per year on nine different pro-
duction sites. Besides, Berglandmilch Group cooperates
with about 12,500 suppliers who are at the same time
company co-owners.

Berglandmilch operates six factories in Austria (Geinberg,
Feldkirchen, Garsten, Aschbach, Voitsberg, Klagenfurt)
and since 1999 one in Bavaria (Rottaler Milchwerk). Toget-
her with Landfrisch-Werke in Wels and Rohrbach, Austria,
Berglandmilch is one of the biggest dairies in Central
Europe. Traditional Berglandmilch brands are ’Schärdin-
ger’, ’Desserta’, ’Jogurella’, ’Berghof’, ’Alpi’, ’Rottaler
Milchquell’, and also Landfrisch’s brands ’Landfrischkäse’,
’Rollino’ and ’Streichgenuss’ are well known beyond the
Austrian borders.

On Berglandmilch’s biggest production site Aschbach
(Lower Austria) up to 1 million litre of milk are processed
per day. With Austria’s most modern high rack storage
and bucket conveyor system, the Aschbach factory focu-
ses on the production of butter, cream cheese and the
complete ‘white palette’ (from fresh milk to fruit yoghurt).
To be able to still meet higher requirements as a result of
ever increasing production figures, they expanded the
capacity of their own wastewater treatment plant in 2009.

Up to 1,800 m3 wastewater per day, or up to 110 m3 per
hour, flows to the wastewater treatment plant. Its pH can
vary greatly depending on its source of generation in the
production process. This made it difficult for the old plant
to effectively clarify the water. As the clarification capaci-
ty of the biological treatment stage was insufficient, the
treated wastewater would flow via the intercepting sewer
to the municipal WWTP Amstetten with its discharge
value limitations. A capacity expansion concept was wor-
ked out by the civil engineers HiPi GmbH, Dipl. Ing.re Hitz-
felder + PiIlichshammer, that included preliminary
mechanical wastewater treatment by means of a 3 mm

perforated screen, intermediate (existing) buffer tank to
compensate variations in wastewater quantity and quality
(pH), and a new chemical-physical wastewater treatment
stage consisting of a dissolved air flotation plant to redu-
ce the load on the customer’s biological treatment sys-
tem. The sludge treatment line design took into account
locally available sludge utilisation possibilities and their
requirements on sludge quality. The concept provides for
the disposal of the generated sludge to the digestor of the
municipal sewage treatment plant of GAV Amstetten whe-
re cost-effective disposal of about 18 m3 viscous sludge
per day is possible.

After a strict selection process with the focus on quality,
cost-effectiveness and overall economic efficiency HUBER
SE finally received the order to supply, install and com-
mission the mechanical equipment for the three main
components of the new wastewater treatment concept:
wastewater screening, dissolved air flotation and sludge
thickening.

HUBER Disc Thickener RoS 2S size 1

HUBER wastewater treatment technology for the biggest factory of
the milk processing company Berglandmilch



WASTE WATER Solutions

31

As pre-screening system, a ROTAMAT® Pumping Stations
Screen RoK 4 size 700 with 3 mm perforated plate was
installed directly in the customer’s pumping station to the
wastewater treatment plant. The screen reliably retains
and removes packaging residues and other undesired
solids to provide for the sufficient operating reliability of
all downstream system components (flotation and biologi-
cal treatment but also valves and pumps). Furthermore,
pre-screening prevents clogging with solids of the down-
stream wastewater buffer.

Subsequent chemical-physical wastewater treatment is
achieved with a HUBER Dissolved Air Flotation Plant HDF
size 10 designed for the maximum throughput of 110 m3

per hour. By using a chemical pre-treatment stage, inclu-
ding pH correction, precipitation and flocculation, the flo-
tation plant is able to reduce COD by about 80% of the
initial load. In the long run, an average load of only about
500 to 550 mg/l COD flows to the downstream biological
treatment system, instead of previously 2,950 mg/l COD.
This solution considerably reduces the load on the biologi-
cal treatment stage at Aschbach, which consists of a
mechanically aerated diversion trench and secondary cla-
rification tank. The customer benefits from new reserves
and additional safety.

A ROTAMAT® Disc Thickener RoS 2S size 1 is installed to
treat the sludges generated in the biological treatment
stage and flotation plant to ensure the sludge quality
required for disposal is reliably achieved. Surplus and flo-
tate sludge are collected separately and sludge-specific
flocculants added before the sludges are treated alterna-
tely in the Disc Thickener. With throughput rates of 4 – 10
m3 per hour the solids contained within the surplus sludge
can be increased from 1- 1.7 % DR to 5 – 6.5 % DR and
the solids content in the flotate sludge from 4 – 7 % DR to
even 8 – 11.5 % DR. This means that sludge transport
costs are more than halved.

In cooperation with HiPi engineers HUBER SE could signifi-
cantly improve plant operating reliability with the expan-
sion and refurbishment of Berglandmilch’s wastewater
treatment plant at Aschbach described above. Installa-
tions in other Berglandmilch factories and other interna-
tionally operating milk companies (such as Müller Group)
give proof of HUBER’s competence in the treatment of
dairy wastewater.

Andreas Böhm
Business Unit Industry

HUBER ROTAMAT® Pumping Stations Screen RoK 4-700-3
with insulation

HUBER Dissolved Air Flotation Plant HDF 10 during start-
up



32

Kronospan AG is a company of the Krono Group,
Switzerland. Its products are marketed under the trade
name KRONOSWISS. The family-owned business is a
holding company and one of the most important market
players in the field of manufacture and finishing of timber